
(Rev.  4/30/2019)























PARTS LIST - CP40G/P 

ITEM# DESCRIPTION PART# 

ATTACH FRAME 106798 

2 BACKPLATE, PIVOT 102435 
3 CHASSIS 102407 

4 FRONT WHEEL BRACKET 102428 
5 DRUM 102599 
6 WHEEL 100604 
7 FRONT WHEEL SKID PLATES 102469 
8 HUB, PLANETARY (HIGH FLOW) HC440 

(HIGH PRESSURE) HC439 
9 BEARING, DRUM BB00l 
10 MOTOR, SAUER-DANFOSS M44 HCSSl 

SHAFT SEAL S0l-00013 
11 GASKET M0009 
12 DEADSHAFT, CHASSIS 102711 

13 CYLINDER, DEPTH 3038344 
14 CYLINDER, SIDESHIFT C2201 
15 DEADSHAFT, PIVOT ARM 102438 
16 BOLT, 1.25" X 4.5" -7 GR8 HEX B2005 
17 WASHER, 2" FLAT GR8 PLT B3221 
18 BUSHING, 1.5625" X 1.295" X 2.625" BB134 
19 BOLT,½" X 1.5" -13 GR8 PLT B0801 
20 WASHER, 1/2" LOCK B0821 
21 SPACER, WHEEL BRACKET PIVOT ARM 102167 

22 BOLT, l" X 16" UNC GR8 PLT B1633 
23 WASHER, l" FLAT SAE PLT HRD B1620 
24 BUSHING, 1.25" X 1.01" X 1.13" Tl006 
25 NUT, l" -8 GRS PLT NYLOK B1615 
26 PIN, 1.25" X 7.13" SNAP RING 6.5 Tl088 
27 RING, RETAINING 1.25" M0030 
28 BOSS, DEPTH CYLINDER MOUNT 102145 
29 BRACKET, CYLINDER RETAINING 102913 
30 NUT,½" -20 STOVER GR5 PLT B0816 
31 WASHER, ½" FLAT SAE HRD B0820 
32 FITTING, 6OM X 6SLM ST Fl407 
33 BOLT,½" X 1.75" -20 GR5 PLT B0828 
34 NUT, 5/8" -11 STOVER UNC GR5 B1015 
35 WASHER, 5/8" SAE PL T HRD B1020 
36 BOLT, 5/8" X 2.5" -11 GR8 PLT B1001 
37 BOLT,½" X 1.5" -13 GRS PLT B0801 
38 BOLT, 5/8" X 2" -11 W/VIBER TITE B1004 
39 BOLT, l" X 8" UNC GR8 B1605 
40 NUT, 9/16" -18 STOVER GR5 PLT B0915 
41 WASHER, 9/16" FLAT SAE PLT HRD B0920 
42 RING, RETAINING 2" EXT PLT M0042 
43 WASHER, 2" FLAT GR8 PLT USS B3221 
44 BUSHING, PIVOT 2" X 2.5" X .625" 100601 
45 BUSHING, l" X .66" X .685" B8135 
46 BOLT, 3/8" X l" -16 GRS HEX B0611 
47 WASHER, 3/8" FLAT SAE PLT HRD B0621 
48 WASHER, 5/8" FLAT USS PLT HRD 81020 
49 RING, RETAINING l" M0003 

so FITTING, 6SLF X 6SLM 90° F1387 
51 PIN, I" X 5.17" SNAP RING 4.5 TI035 

11 


























